
WWW.GRIZZLY.COM

AIR COMPRESSORS

MODEL G8694 2HP / G8695 2.5HP / G8889 2HP

PARTS LIST

COPYRIGHT © 1999 BY GRIZZLY INDUSTRIAL, INC.
1821 VALENCIA ST., BELLINGHAM, WA  98226 

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.

NOVEMBER, 1999 PRINTED IN CHINA 

PARTS LIST DISCLAIMER
THIS PARTS LIST AND DRAWINGS REPRESENT THE CONFIGURATION OF THE MACHINE AS IT IS CURRENTLY BEING SHIPPED. THE MACHINE CON-
FIGURATION CAN CHANGE AS PRODUCT IMPROVEMENTS ARE INCORPORATED. IF YOU OWN AN EARLIER VERSION OF THE MACHINE, THIS PARTS

LIST MAY NOT DEPICT YOUR MACHINE EXACTLY. CONTACT CUSTOMER SERVICE IF YOU HAVE ANY QUESTIONS ABOUT PART DIFFERENCES. 
PPRREEVVIIOOUUSS  PPAARRTTSS  LLIISSTT  VVEERRSSIIOONNSS  AARREE  NNOOTT  AAVVAAIILLAABBLLEE  OONNLLIINNEE..

G8694
G8695

G8889



-B- G8694/G8695/G8889 Air Compressors

001 P8694001 Bolt M6 x 155mm

002 P8694002 Spring Washer 6 mm

003 P8694003 Washer 6mm

004 P8694004 Rear Cover

005 P8694005 Corrugated Washer

006 P8694006 Bearing 180203

007 P8694007 Stator

008 P8694008 Rotor

009 P8694009 Crankcase

010 P8694010 Bearing 108205

011 P8694011 Shaft

012 P8694012 Cap Screw M8 x 30 mm

013 P8694013 Crank

014 P8694014 Rubber Gasket

015 P8694015 Front Cover

016 P8694016 Washer 5 mm

017 P8694017 Spring Washer 5 mm

018 P8694018 Screw M6 x 20 mm

019 P8694019 Oil Leveler Washer

020 P8694020 Oil Leveler

021 P8694021 Breather pipe washer

022 P8694022 Breather pipe

023 P8694023 Stud M8 x 15 mm

023A P8694023A Stud M8 x 20 mm

024 P8694024 Spring Washer 8 mm

025 P8694025 Connecting Rod

026 P8694026 Nut M8

027 P8694027 Piston

028 P8694028 Piston Pin Retaining Clip

029 P8694029 Piston Pin

030 P8694030 Oil Scraper Ring

031 P8694031 Piston Ring

032 P8694032 Piston Ring

033 P8694033 Cylinder Gasket

034 P8694034 Cylinder

035 P8694035 Valve Gasket

036 P8694036 Valve Plate

037 P8694037 Check Valve

038 P8694038 Valve Inner Gasket

039 P8694039 Valve Plate

040 P8694040 Cylinder Head Gasket

041 P8694041 Cylinder Head

042 P8694042 Right Angle Connector

043 P8694043 Hex Bolt M6 x 50

044 P8694044 Air Filter

045 P8694045 Washer 4 mm

046 P8694046 Wing Nut M4

047 P8694047 Nut M6

048 P8694048 Capacitor

049 P8694049 Fan Cover

050 P8694050 Big Washer 5 mm

051 P8694051 Screw M5 x 12 mm

052 P8694052 Screw M4 x 12 mm

053 P8694053 Spring Washer 4 mm

054 P8694054 Screw M4 x 8 mm

055 P8694055 Washer 12 mm

056 P8694056 Fan

057 P8694057 Spring Washer 12 mm

058 P8694058 Nut M12 x 1.5 mm

101 P8694101 Pressure Regulator

102 P8694102 Regulator Control Knob

103 P8694102 Outlet Valve

104 P8694104 Output Pressure Gauge

105 P8694105 Tank Pressure Gauge

106 P8694106 One-Way Check Valve

107 P8694107 Discharge Pipe

108 P8694108 Drain Cock

109 P8694109 Wheel

110 P8694110 Wheel Hub

111 P8694111 Pressure Tank

112 P8694112 Handle Grip

113 P8694113 Handle

114 P8694114 Safety Relief Valve

115 P8694115 Rubber Pad

116 P8694116 Power Cord

Ref. # Part # Description Ref. # Part # Description

PARTS LIST G8694/G8695 AIR COMPRESSOR



G8694/G8695/G8889 Air Compressors -C-


